

COMMERCIAL PRODUCTS - FDF

Product Name	Strength	Route of Administration	Therapeutic Category
Amorolfine Cream	0.25% w/w	Topical Dosage Form	Antifungal
Brivaracetam	10,25,50,75, & 100 mg	Oral Dosage Form	Anticonvulsant
Dabigatran Etxilate Capsules	75, 110 and 150 mg	Oral Dosage Form	Anticoagulant
Dexlansoprazole Dual Delayed Release Capsules	30 and 60 mg	Oral Dosage Form	Proton Pump Inhibitor
Eberconazole and Mometasone Furoate Cream	1% and 0.1% w/w	Topical Dosage Form	Antifungal
Eberconazole Cream	1% w/w	Topical Dosage Form	Antifungal
Favipiravir Tablets	200, 400 and 800 mg	Oral Dosage Form	Antiviral
Fenticonazole Nitrate 2% cream	2% w/w	Topical Dosage Form	Antifungal
Fenticonazole Nitrate Vaginal Capsules	600 mg Soft Gel	Infra vaginal Form	Antifungal
Linezolid Tablets IP	600 mg	Oral Dosage Form	Antibacterial
Luliconazole Cream	1% w/w	Topical Dosage Form	Antifungal
Luliconazole Lotion	1% w/v	Topical Dosage Form	Antifungal
Molnupiravir	"200 mg, 400 mg and 800 mg"	Oral Dosage Form	Covid - 19
Obeticholic Acid Tablets	5 mg and 10 mg	Oral Dosage Form	Choleretic agent
Oxiconazole Nitrate Cream	1% w/w	Topical Dosage Form	Antifungal
Oxiconazole Nitrate Lotion	1% w/v	Topical Dosage Form	Antifungal
Ozenoxacin	1%	Topical Dosage Form	Anti bacterial
Pirfenidone Tablets IP	200 mg	Oral Dosage Form	Antifibrotic
Rifaximin Suspension	100 mg / 5 ml	Oral Dosage Form	Antibiotic
Rifaximin Tablets	200, 400 and 550 mg	Oral Dosage Form	Antibiotic
Rivaroxaban Tablets	2.5 mg, 10, 15 and 20 mg	Oral Dosage Form	Stroke and Systemic Embolism
Sertaconazole Nitrate + ZPTO Shampoo	2.0% w/v	Topical Dosage Form	Antifungal
Sertaconazole Nitrate Cream	2.0% w/w	Topical Dosage Form	Antifungal
Sertaconazole Nitrate Lotion	2.0% w/v	Topical Dosage Form	Antifungal
Silodosin and Dutasteride Capsules	"4 mg+0.5 mg and 8 mg +0.5 mg"	Oral Dosage Form	Bengin Prostatic Hyperplasia (BPH)
Silodosin Capsules	4 mg and 8 mg	Oral Dosage Form	Bengin Prostatic Hyperplasia (BPH)
Tofacitinib	5 mg, 10 mg, 11mg ER and 22 mg ER	Oral Dosage Form	Janus kinase (JAK) inhibitor
Ursodeoxycholic Acid Tablets	150 and 300 mg	Oral Dosage Form	Biliary Cirrhosis
Vildagliptin	50 mg and 100 mg SR	Oral Dosage Form	Anti Diabetic
Vildagliptin + Metformin	50 mg+ 500 mg, 850 mg, 1000 mg, 500 mg SR, 1000 mg SR	Oral Dosage Form	Anti Diabetic

PRODUCT UNDER DEVELOPMENT AND PATENTS

Product Name	Strength	Route of Administration	Therapeutic Category
Apixaban	2.5 mg and 5 mg	Oral Dosage Form	Anticoagulant
Bempedoic Acid	180 mg	Oral Dosage Form	Adenosine triphosphate-citrate lyase
Bempedoic acid + Ezetimibe	180 mg + 10 mg	Oral Dosage Form	Adenosine triphosphate-citrate lyase
Bucillamine	50 mg and 100 mg	Oral Dosage Form	Rheumatoid arthritis
Cariprazine	"1.5 mg, 3 mg, 4.5 mg and 6 mg"	Oral Dosage Form	Atypical antipsychotic
Crisaborole	2%	Topical	Anti-Inflammatory
Dapagliflozin	5 & 10 mg	Oral Dosage Form	Anti Diabetic
Dapagliflozin + Metformin	5+1000, 10+500, 10+1000 mg, 5+ 500 XR , 5+1000 XR, 10+500 XR, 10+1000 mg XR	Oral Dosage Form	Anti Diabetic
Edoxaban	15, 30 and 60 mg	Oral Dosage Form	Anti-Coagulants
Empagliflozin	10 mg and 25 mg	Oral Dosage Form	Anti Diabetic
Empagliflozin + Metformin	5/500 mg, 5/1000 mg, 12.5/500 mg, 12.5/1000 mg, 5 mg + 1000 mg XR, 10 mg + 1000mg XR, 12.5 mg + 1000 mg XR, 25 mg + 1000 mg XR	Oral Dosage Form	Anti Diabetic
Empagliflozin +Linagliptin	10/5 mg, 25/5 mg	Oral Dosage Form	Anti Diabetic
Empagliflozin +Linagliptin+ Metformin	"5/2.5 mg + 1000 mg, 12.5/2.5/1000 mg, 10/5/1000 mg and 25/5/1000 mg"	Oral Dosage Form	Anti Diabetic
Linagliptin	5 mg	Oral Dosage Form	Anti Diabetic
Linagliptin + Metformin	2.5/500 mg, 2.5/850 mg & 2.5/1000 mg, 2.5/1000 mg XR, 5/1000 mg XR	Oral Dosage Form	Anti Diabetic
Safinamide	50 mg and 100 mg	Oral Dosage Form	Parkinson Disease
Sitagliptin Phosphate	25 mg, 50 mg and 100 mg	Oral Dosage Form	Anti Diabetic
Sitagliptin Phosphate+ Metformin	50/500, 850/1000 mg, 100 mg + 1000 mg, 50+500 mg XR, 50+1000 mg XR and 100 mg + 1000 mg XR	Oral Dosage Form	Anti Diabetic